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TEST REPORT CERTIFICATION

Applicant : BRAVENLC
Manufacturer : BRAVENLC
EUT Description :  Portable Bluetooth Speaker
FCCID :  ZTRBMRA
(AYMODEL. NO. & :| Brand Name Model Number
Brand Name BRAVEN Mira
(B) SERIAL NO. :N/A

(C) POWER SUPPLY : DC 5V

(D) TEST VOLTAGE : DC 5V From PC Input AC 120V/60Hz
Tested for comply with:

FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used:
ANSI C63.4 :2009 ; ANSI C63.10: 2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in
this test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full
responsibility for the accuracy and completeness of these tests. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements. This
report contains data that are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Mar.27° 29, 2014 Report of date: Apr.14, 2014
Prepared by : 4 %{/f‘ﬂ/{ 7/W Reviewed by : %\
Sherry Zhuo / Assistant Sunny Lu/ Assistant Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.4 :2003 PASS

ANSI C63.10 :2009
FCC Part 15: 15.209

Radiated Emicsion Teat FCC Part 15: 15.247(d) PASS
adiated £mission 1es ANSI C63.4 :2003

ANSI C63.10 :2009

) . FCC Part 15: 15.247(a)(1)
Conducted Spurious Emissions PASS
ANSI C63.10 :2009

. _ FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation Test PASS
ANSI C63.10 :2009

) FCC Part 15: 15.215
20dB Bandwidth Test PASS
ANSI C63.10 :2009

R e FCC Part 15: 15.247(a)(1)(iii) PASS
umber opping krequency Tes ANSI C63.10 :2009

) FCC Part 15: 15.247(a)(1)(ii1)
Dwell Time Test PASS
ANSI C63.10 :2009

" e P e FCC Part 15: 15.247(b)(1)\ PASS
aximum Peak Output Power Tes ANSI C63.10 :2009

N ; et FCC Part 15: 15.247(d) PASS
and Edge Compliance Tes ANSI C63.10 :2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)

Product Name : Portable Bluetooth Speaker

Model Number & .| Brand Name Model Number
Brand Name ) BRAVEN Mira
FCCID : ZTRBMRA

Radio : Bluetooth V3.0+EDR

Operation Frequency : 2402-2480MHz

Modulation Technology : GFSK, m /4DQPSK, 8DPSK
Antenna Assembly Gain : PCB antenna, -4.9dBi PK Gain

Applicant : BRAVEN LC
6001 Oak Canyon, Irvine, CA 92618 USA

Manufacturer BRAVEN LC
6001 Oak Canyon, Irvine, CA 92618 USA

Factory : Plastoform Electronics (Shenzhen) Company Limited

Building 16, 21, B District The 1st Industrial Zone, Gonghe
Community, Shajing Street, Baoan District, China

USB Cable : Unshielded, Detachable, 0.5m
Audio Cable : Unshielded, Detachable, 0.5m
Date of Test : Mar.27~29, 2014

Date of Receipt : Mar.02, 2014

Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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2.2. Tested Supporting System Details

No. Description ACS No. Manufacturer| Model Serial Number Approved type
MFCC DoC
L Pod nano ACS-EMC-IP01 APPLE A1199 |YM706MLDVQ5 MIBSMI ID: R33057
IData Cable: Shielded, Detachabled, 1.0m
MFCC DoC
N/A DELL PP0O9S N/A MIBSMI ID- R41108
2. Notebook IPower Cord: Unshielded, Detachabled, 1.8m

IPower Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)

2.3.Block Diagram of connection between EUT and simulators

1Pod

EUT

Notebook

Adapter

l

a: Audio In Cable
b: USB Cable

(EUT: Portable Bluetooth Speaker)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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2.4. Test information

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode, and
select test channel.

Tested mode, channel, and data rate information
Mode data rate (Mbps) Channel Fr(el\c/lllgg)c y
Tx Mode 1 Low :CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low :CHO 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: n/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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2.5. Test Facility
Site Description
Name of Firm :  Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber :  Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber :  Certificated by FCC, USA
Registration Number: 794232
Valid Date: Dec.31, 2015

EMC Lab. :  Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6. Measurement Uncertainty (95% confidence levels, k=2)
Test Item Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.10 dB(150KHz to 30MHz)
3.22 dB(30~200MHz, Polarize: H)

Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 4.97 dB(1~6GHz Distance: 3m)
3m chamber (1GHz-18GHz) 4.99 dB(6~18GHz Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for‘C(‘)nductlon Spurious 700 dB
emission test
Uncertainty for Output power test 0.73 dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT

3.1. Test Equipment

:50Q) Terminator

3.3. Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31, 13 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 Jan.22, 14 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4. Terminator Hubersuhner 500 No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 500 No. 2 May.08, 13| 1 Year
6. RF Cable Hubersuhner RGS58 0100.6954.20# | Jan.22, 14 1 Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 101838 Jan.22, 14 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py 1 A
80cm
0.8m
LISN LISN B +
p

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Portable Bluetooth Speaker (EUT)

Model Number
Serial Number

: Mira
:N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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3.5.

3.6.

3.7.

Operating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipment.
3.5.3. Let the EUT work in test mode (TX Mode) and measure it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). this
provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram of the
test setup and photographs). Both sides of power line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of equipments and all
of the interface cables were changed according to ANSI C63.4:2003 on conducted Emission
test.

The bandwidth of test receiver (R&S TEST RECEIVER ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on Section
3.7.

Conducted Emission at Mains Terminals Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 17 File: D:IDATA'2014 Report Data'B'Braven LOACS1400251.EME6 {20)
30 Level (dBu\) Date: 2014-03-29
H“"“"—-\.
i FCCPART 15C
p—
""-\.\_\_\_\-\_\-\-
— FCC PART 15 C (AVG)
~]
\/ﬂ\ §
40
] [
? |
) b L
AN AL
V”Vﬂfw‘w“ -
0.15 2 5 1 2 L 10 20 30
Frequency {(MHz)
Fite no 1#conduction Diata Mo =17
Dis./Ant. 12014 ESHZ-Z5 LINE
Limit :FCC PART 15 C
Enwv./Ins. 24 3%C/52% Engineer :Leo-Li
EUT :Portahle EBluetooth Speaker M/N:Mira
Power Rating :DC 5V Fromw PC Input AC 120V/60HE
Test Made 1 T Mode
LI3N Cable Emizsion
No Freq Factor Loss Reading Lewvel Limits= Margin ERemwark
[MH=) [dE) [dE) [dBuv) [dEuv) [dBuV) [dE)
1 0.17935 0.13 9.88 39.97 49,98 64,49 14.51 QP
2 0.23955 0.13 9.88 33.09 43.10 62.11 19.01 QP
3 1.195 0.18 9.89 Z2.08 32.15 56.00 23.85 QP
4 Z2.001 0.19 9.91 Z24.94 35.04 56.00 Z0.96 QF
5 Z2.807 0.22 9,92 23.15 33.29 56.00 Z2.71 QF
6 14.866 0.56 10.04 31.06 41.66 60.00 15.34 QF
Femarks: 1.Ewission Lewvel=LISN Factor+Zalhle Loss+Reading.

Z2.If the average limit 15 wet when useing a quasi-peak detector.
the EUT shall be deewesd to mweet hoth limits and mweasurement
with average detector 1s unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 18 File: D:DATA'2014 Report Data'B'Braven LOACS14100251.EM6 {Z20)
a0 Level (dBuv) Date: 2014-03-29
""--...__‘_\_\_\_

FCCPART 15 C

/

/

(
=

FCC PART 15 € (AVG)

~]
[
10 4
I ] |
'\'/f \j ) I.|I|‘||| .
]\|I L
0.15 2 5 1 2 L 10 20 30
Frequency {(MHz)
Fite no 1#conduction Diata Mo 15
Dis./Ant. 12014 ESHZ-Z5 NEUTRAL
Limit :FCC PART 15 C
Enwv./Ins. 24 3%C/52% Engineer :Leo-Li
EUT :Portahle EBluetooth Speaker M/N:Mira
Power Rating :DC 5V Fromw PC Input AC 120V/60HE
Test Made 1 T Mode
LI3N Cable Emizsion
No Freq Factor Loss Reading Lewvel Limits= Margin ERemwark
[MH=) [dE) [dE) [dBuv) [dEuv) [dBuV) [dE)
1 0.15000 0.13 9.87 40,30 EO.30 66.00 15.70 QP
2 0.23955 0.13 9.88 36.25 46.26 62.11 15.85 QP
3 0.32910 0.14 9.88 29,69 39.71 59,47 19.76 QP
4 1.195 0.18 9.89 23.12 33.19 56.00 ZE.81 QF
5 Z2.001 0.z0 9.91 23.86 33.97 56.00 Z2.03 QF
6 14.866 0.76 10.04 29.59 40.39 60.00 19.a81 QF

Femarks: 1.Ewission Lewvel=LISN Factor+Zalhle Loss+Reading.
Z2.If the average limit 15 wet when useing a quasi-peak detector.
the EUT shall be deewesd to mweet hoth limits and mweasurement
with average detector 1s unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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4. RADIATED EMISSION MEASUREMENT

4.1.Test Equipment
Frequency rang: 30~1000MHz

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 13 1 Year
2 | EMI Spectrum Agilent E4407B MY41440292 [May.08, 13| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVSI0 834468/011 |May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08,13| 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI  |CFD400-NL|3# Chamber No.1|{May.08, 13| 1 Year
7 |Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year

Frequency rang: above 1000MHz

Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.27,13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 77977/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 28616/2 | May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 Aug.27,13 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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4.2 .Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network [ | AMP | {Spectrum Analyzer | { PC System

Receiver

For frequency range above 1GHZ

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —p|
ABSORBER 0.8m

30 . TURN TABLE
(30cm maximum) _ (FIBRE GLASS)
A
r AAA T
3
AMP | |Spectrum Analyzer| [ PC System =

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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4.3 Radiated Emission Limit Standard: FCC 15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.
4.4.EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Portable Bluetooth Speaker (EUT)

Model Number ;. Mira
Serial Number . N/A

4.5.0perating Condition of EUT
4.5.1. Setup the EUT and simulator as shown as Section 3.2.

4.5.2. Turned on the power of all equipment.
4.5.3. Let EUT work in Tx mode.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. The EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna. Both horizontal and vertical polarization of the antenna is set on Test. In
order to find the maximum emission levels, all of the interface cables must be manipulated
according to ANSI C63.10-2009 on radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.
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The bandwidth of the Spectrum’s RBW is set at IMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is 9.01dB, and average limit is 20dB
below peak limit, so if peak measured level comply with average limit, the average level was
deemed to comply with average limit.
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Duty cycle: 0.440ms /1.242ms *100% = 35.43%
Duty cycle factor = 20log (1/duty cycle) =9.01

Agilent Spectrum Analyzer - Swept SA

M ALIGN | 040141 M Mar 27, 2014 Mark
Avg Type: Log-Pwr TRACE | arker
PNO: Wide ~+— Trg: Free Run

IFGain:Low Atten: 30 dB Marker Table
Ref Offset 1 dB

Center 2.402000000 GHz
Res BW 100 kHz #VBW 100 kHz

Agilent Spectrum Analyzer - Swept SA

1 F oG D ENGE:INT M aLIGN
Marker 1 A 1.24200 ms . Avg Type: Log-Pwr
PNO: Wide ~+— Trg: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
div  Ref 20.00 dBm

e
\
i

i EL

Center 2.402000000 GHz Span 0 Hz
Res BW 100 kHz #V/BW 100 kHz Sweep 3.000 ms (1001 pts)

STATUS 9 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Agilent Spectrum Analyzer - Swept SA

Lj i 00
Marker 1 A 440,000 ps

PNO: Wide ~+— Trg: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.402000000 GHz
Res BW 100 kHz #FVBW 100 kHz

SelectMa:ker’

Sweep 1.000 ms (1001 pts)
STATUS 9 Align Now, All required
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Frequency: 30MHz~1GHz

Data: 2 File: E:'2014 Report Data'B'Braven'ACS1400251.EMG (2)
0 Level (dBuVim) Date; 2014-03-29

FCC PART 15 C {(3M)

S8

0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. : 3m Chamber DIata no. HE
Dis. / Ant. HECE 2013 CBLE112D 35375 Ant. pol. @ HORIZONTLL
Limit : FCC PART 15 < (3M)
Env. / Ins. 1 24*C/65% Engineer : Berg Guo
EUT : Portakble Blustooth Speasker
Power rating : DC 5V From PC Input AC 120V/60H=z
Test HMode : Tx Mode
M/M:Mira
Ant. Cakle Emizzion
No. Fregq. Factor Lozs PReading Level Limits Margin ERemark
[MH=) {dBsm) 1dE) [dBuWV) {(dBEu¥/m) (dBuV/m) [dE)
1 34.850 17.09 0.9z 4,58 ZZ.89 40.00 17.11 QF
2 Z251.160 13.16 1.88 10.40 Z5.54 46.00 Z0.46 QF
3 Z67.650 13,62 Z.05 a.71 Z25.355 46.00 Z0.62 QF
4 316.150 14.3:2 Z.22 12 .22 Z5.76 46,00 17.24 QF
5 432.550 17.05 2.55 5.48 25.08 45.00 20.92 QF
1 S65.440 15.81 2.94 3.19 24.94 45.00 Zz1.06 QF

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are Z0dE helow the officisl
limit are not reported.
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Data: 1 File: E:'2014 Report Data'B'Braven'ACS1400251.EMG6 (2)
0 Level (dBuWim) Date: 2014-03-29
FCC PART 15 C (3NM)
B
40 —I—‘—I
6
-
2
0 30 224, 418. 612, 806. 1000
Frequency (MHz)

3ite no. : 3m Chamber I'ata no. t 1

Di=. / Ant. Io3m Z013 CBLE112D 35375 Ant, pol. : VERTICAL

Limit : FCC PART 15 C (3M)

Env. / Ins. : Z24%C/65% Engineer : Berg Guo

EUT : Portable Eluetooth 3peaker

Power rating : DC 5V From PC Input AC 120V/E60Hz

Test Mode : Tx Mode

M/N:Mira
Ant. Cable Emission
Ha. Freg. Factor Loss PFeading Level Limits Margin ERemark
[MHz) {dB/m) [dE) (dBuv) [dBuW/m) [(dBuV/m) [dB)

1 34.850 17.09 0.9z 11.75 Z29.76 40.00 10.24 QF
2 119.240 12.76 1.48 7.90 ZZ.14 43 .80 21.36 QF
3 144,460 11.65 1.58 Q.77 Z23.00 43 .80 Z0.50 QF
4 167.740 10.41 1.67 11.66 Z23.74 43 .80 19.76 QF
5 432,550 17.05 2.55 8.32 27.92 46,00 15.05 QF
& 565.440 18.81 Z.94 8.34 30.09 46,00 15.91 2F

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that asre Z0dE helow the ocfficisl
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: G:'2014 Report'B'BravenACS1400251.EMG (68)
120 Level (dBuV//mj) Date: 2014-03-29
FCC PART 15C PEAK
-6dB
60 M““" Mﬂfﬂl
| MWW
n e T
™
=
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fice no. 3m Charber Data no. HE
Iis. / Ant. 3m 2013 3115 (4580) hnt. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=s. 24+C/56% Engineer Leo-Li
EUT Portable Eluetooth 3peaker
Power Rating : DC 5W From FPC Input AC 120V/60H=
Test Mode GF3K zZ402MH=z Tx
M/ Mira

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 2 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
9 FCC PART 15C v
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. HE
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode GF3E Z40ZMH= T=x
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 240z.000 z28.18 5.80 35.70 95.87 94,15 74.00 -20.15 Peak
Z 4804.000 32.85 8.56 35.70 46,86 52.857 74,00 21.43 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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Data: 3 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
60 W“—. M"'M
WW
|. WW
WWW
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. H
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode GF3E Z40ZMH= T=x
MW Mira
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Data: 4 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
2 FCC PART 15C v
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. : 4
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode GF3E Z40ZMH= T=x
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 240z.000 z28.18 5.80 35.70 94,87 93.15 74,00 -192.15 Peak
Z 4804.000 32.85 8.56 35.70 47.36 53.07 74,00 20.93 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:Z7RBMRA page
Data: 7 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
60 v*““’ M’Nﬁ’
WW
, , MW
JMV”J
bt
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

3ite no. 3m Chamber Dats no. HE
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode GF3E Z441MH= T=x
MW Mira
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Data: & File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
2 FCC PART 15C v
u1ﬂDU 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. HE =]
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker

Fower Rating :

DC 5V From FC Input AC 1Z0V/60Hz

Test Mode GF3E Z441MH= T=x
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 2441.000 28.27 5.86 35.70 100, 56 95.99 74,00 -24.992 Peak
Z 4883z.000 32.99 S.64 35.70 46,96 52.89 74,00 21.11 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID:Z7RBMRA page
Data: 0 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
» W-"-’Jm MWJ‘“M
ey
JD"J\'JJ
=
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. HE=|
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode GF3E Z441MH= T=x
MW Mira
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Data: 10 File: G:2014 Report'B'Braven'ACS1400251.EMG (6G8)
Level (dBuvim) Date: 2014-03-29
120
1
FCC PART 15C PEAK
60
- FCC PART 15C AV
0 1000 4400. 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3o Chamber Data no. 10
Dis. / Ant. 3m 2013 3115 (4530) int. pol. : WERTICALL
Lirmit FCC PART 15C PELE
Env. / In=s. 24*C/56% Engineer Leo-Li
EUT : Portakble Blustooth Speaker
Power FRating : DC 5V Frow PC Input AC 120V/60Hz
Test Mode GFSE 2Z441MH=z T=x
M/N Mira
Ant. Cakble ALHF Emission
Mo Fredg. Factor Loss factor Feading Level Limits Margin Remark
[MH=) (dE/m) [dE) (dE) [dEuv) (dBuV/m) (dBuW/m) 1dE)
1 Z441.000 Z25.27 5.86 35.70 95,62 94,05 74.00 -20.05 Peak
Z 458Z.000 3z2.99 g.64 35.70 45. 62 51.55 74,00 ZZ2.45 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp Factor
Z. The emission lewels that are 20dE bhelow the official

limit are not reported.
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Data: 13 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
60 e ,«""”M
W
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. H R
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode GF3KE Z450MH= T=x
MW Mira
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Data: 14 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
2 FCC PART 15C v
u1ﬂDU 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. : 14
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker

Fower Rating :

DC 5V From FC Input AC 1Z0V/60Hz

Test Mode GF3KE Z450MH= T=x
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 2430.000 28.36 5.91 35.70 99,86 95,43 74,00 -24.43 Peak
Z 4960.000 33.13 8.72 35.70 46,87 53.02 74,00 20.983 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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Data: 11 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
60 MW wrﬁ_,w*f
WW
MW
WW
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. i 11
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode GF3KE Z450MH= T=x
MW Mira

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 12 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
-6dB
60
2 FCC PART 15C Av
-6dB
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chawber Data no. 12
Dis. / Aint. 3m 2013 3115 (4580) hnt. pol. : VERTICALL
Limit FCC PART 15C PELE
Env. / In=s. 24%C/56% Engineer Leo-Li
EUT : Portable EBEluetooth 3peaker
Power Rating : DC 5W From FPC Input AC 120V/60H=
Test Mode GF3K Z4830MH=z Tx
M/ Mira
int. Cable AMP Emission
Mo Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [dB/m) [dE) [dE) [dBuW) [ABuV/m) [dBuV/m) [dB)
1 2450.000 Z8.36 5.91 35.70 94,56 93.13 74.00 -19.13 Peak
Z 4960.000 33.13 g.72 35.70 49.31 55.46 74.00 15.54 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The emission lewvels that are 2Z0dE below the official
limit are not reported.
Frequency | Peak level | Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4960.000 55.46 9.01 46.45 54 Pass
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Data: 17 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
N MWMWH
i
e
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. : 17
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode S5-DP3K Z402MHz Tx
MW Mira
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Data: 18 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
- FCC PART 15C v
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. 15
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode S5-DP3K Z402MHz Tx
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 240z.000 z28.18 5.80 35.70 91,57 89.85 74.00 -15.85 Peak
Z 4804.000 32.85 8.56 35.70 45,96 51.67 74,00 22.33 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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Data: 19 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
60 Mv‘ﬂ" W‘,,.uvw
WM"L""M
MW
Mml
WW
gt
b=
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

3ite no. 3m Chamber Dats no. 19
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode S5-DP3K Z402MHz Tx
MW Mira

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101




N

P
®

AUDIX

FCCID:Z7RBMRA

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-24

Data: 20 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
- FCC PART 15C v
u1ﬂDU 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. : 20
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker

Fower Rating :

DC 5V From FC Input AC 1Z0V/60Hz

Test Mode S5-DP3K Z402MHz Tx
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 240z.000 z28.18 5.80 35.70 90,57 858.85 74.00 -14.85 Peak
Z 4804.000 32.85 8.56 35.70 46,23 51.94 74,00 Z2.08 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 23 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
N er N
WWW
ol
(=)
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. i
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode 5-DP3K Z441MH=z Tx
MW Mira

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 24 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
- FCC PART 15C v
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. HEE
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode 5-DP3K Z441MH=z Tx
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 2441.000 28.27 5.86 35.70 96,23 94,66 74.00 -2Z0.8668 Peak
Z 4883z.000 32.99 S.64 35.70 46,29 52.22 74,00 21.78 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 25 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
” WW”%M
MW“"V
MM"'""”W
f
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. Z5
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode 5-DP3K Z441MH=z Tx
MW Mira

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 26 File: G:'2014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Level (dBuv/m) Date: 2014-03-29
1
FCC PART 15C PEAK
60
FCC PART 15C iV
&
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Jite no. 3 Chawber Data no. A
Dis. / Aint. 3m 2013 3115 (4580) hnt. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=s. za*C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60H=z
Test Mode 5-DP3K Z441MH=z Tx
MW Mira
Ant. Cakle ALMF Emission
No Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) (dE) [dE) (dBEuv) [ABuV/m) [(dBuV/m) [dE)
1 2441.000 28.27 5E.86 35.70 o90.86 80,29 74.00 -15.29 Peak
2  48832.000 32.949 5.64 35.70 4466 E0.59 74,00 23.41 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor
2. The ewission lewvels that are Z0dB below the official
limit &are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 20 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
FCC PART 15C PEAK
6B
60 )
W‘WM"
MW
e
\.J‘-H
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)

3ite no. 3m Chamber Dats no. HE=)
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT FPortable Eluetooth Jpeaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode 5-DP3K Z450MH=z Tx
MW Mira

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 30 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60
- FCC PART 15C v
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. 30
Dis. / Aint. 3m Z013 3115 (4530) Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode 5-DP3K Z450MH=z Tx
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 2430.000 28.36 5.91 35.70 96,56 95.13 74,00 -21.13 Peak
Z 4960.000 33.13 8.72 35.70 46,13 52.28 74,00 21.72 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 27 File: G:2014 Report'B'Braven ACS1400251.EM6 (68)
120 Level {dBu\im) Date: 2014-03-29
FCC PART 15C PEAK
-6dB
60 . 2
WWW
iy
WW
e
0 1000 4400, 7800. 11200. 14600. 18000
Frequency {(MHz)
3ite no. : 3w Chamber Data no. 27
Dis. / Ant. I 3m 2013 3115 (4580) Ant, pol. : VERTICALL
Limit FCC PART 15C PELK
Env. / Ins. 24*%C/56% Engineer Leo-Li
EUT Portable Eluetooth 3peaker
Power Rating : DC 5V From PC Input AC 120V/60H=
Test Mode S-DP3E Z450MH=z Tx
M/ Mira

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 28 File: 622014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Lewvel (dBuYim) Date: 2014-03-29
1
FCC PART 15C PEAK
60 - FCC PART 15C v
L
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3m Chamber Dats no. : 28
Dis. / Aint. 3m Z013 3115 (4530) Ant, pol., : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 24+%C/56% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V Frow PC Input AC 1Z0V/60Hz
Test Mode 5-DP3K Z450MH=z Tx
MW Mira
Ant. Cakle ALMF Emission
No Freq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) [dE/m) [dE] [dE) (dBuv) (dBuW/m) (dBuV/m) [dE]
1 2430.000 28.36 5.91 35.70 91.86 90,43 74.00 -16.43 Peak
Z 4960.000 33.13 8.72 35.70 45,14 51.29 74,00 Z22.71 Peak

Remark=s: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—imp Factor
Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

[tem Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 13 1Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 | May.08,13 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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GFSK
2402MHz

Agilent Spectrum Analyzer - Swept SA
T o

INT M ALIGN OFF 04:07:25 PM Mar 27, 2014

-11.64 dBm Avg Type: Log-Pwr
PHO: Fast Ly ) Trig: Free Run AvglHold:>100/100
IFGain:Low Atten: 30 dB

Display

Display Line

Ref Offset 1 dB
__Ref 20.00 dBm

Stop 2.40500 GHz
Sweep 9.13 ms (1001 pts)

FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE

STATUS €3 Align Now, All required

Agilent Spectrum Analyzer - S\;epl Sh
T T M ALIGH ©

130000000000 GHz g Avg Type: Log-Pwr

PHO: Fast Ly ) Trig: Free Run AvglHeld: 2M00

IFGain:Low Atten: 30 dB

Peak Search

e T o o TRV J"'-v""""*‘}""‘t*““""v"l"-\'rl"\"-‘-~m-—-‘ﬂ"xw.(..rm-d‘m"mww..l.lw.qI‘MphaJ‘ulwm-r.ul,_n.-!.ﬁf"\imh-nﬂ' g

Stop 25.000 GHz|
#FYBW 300 kHz Sweep 1.43 s (1001 pts)
| FUNCTIONVALUE

1 FUNCTION | FUMCTION W

[ . GHz|{A) 63684dBm| | | 000000 |

STATUS €3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Agilent Spectrum Analyzer - S\;epl Sh
. R TS
Marker 1 835.100000000 MHz ’
PHO: Fast Ly Trig: Free Run
IFGain:Low Atten: 30 dB

ANT

Peak Search

\ (re ARK
Ref Dffset 1 dB Mkr1 :ou_

#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE

835.10 MHz | (A) 56.192 dBm

Avg Type: Log- -
PHO: Fast Ly ) Trig: Free Run AvglHold: 28M100
IFGain:Low Atten: 30 dB

2.404 GHz]
3 dBm

. S

IR S =
b pea Py ’L'f‘"km&w.dﬂkﬂ-“-—-,‘w__n_ﬂ*_ B T Ty T o e e

WSG STATUS 3 Input Overload;ADC over range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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2441MHz.

Agilent Spectrum Analyzer - Swept 5A

L F =EANT M ALIGH OFF 040908 P Mar 27, 2014
Marker 1 24.

955000000000 GHz : Ria Twe: LogPur - Peak Search
PNO: Fast ) Trig: Free Run Avg|Hold: 31100 2
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
__Ref20.00dBm

FUNCTION | FUMCTION WIDTH|  FUNCTIONVALUE

Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 55/100
IFGain:Low Atten: 30 dB

|01 050 Pl ar 27, 2014
g . .- Peak Search

Mkr1 52.31 MHz

‘1

L L R S PR IRPU 11" R ISR ST L N By e Lt R SRS R T LTI BT

Stop 1.0000 GHz}
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FUNCTION | FUNCTION FUNCTION VALUE

MHz (A} 55.950 dBm

WSG STATUS €3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Agilent Spectrum Analyzer - Swept SA
RE - -

ANT M ALIGN OFF
Avg Type: Log-Pwr
PHO: Fast Ly ) Trig: Free Run AvglHeld: 31100

IFGain:Low Atten: 30 dB

104:08:30 P bar 27, 2014

Display

Display Line -10.39 dBm

Ref Offset 1 dB Mkr1 -

_Ref 20.00 aBm

(i

v AP N
J.' it o™ % e st Pt At b mecbegy Vi A e oMbt s ebir ol

L 7 |

Stop 10.000 GHz}
#VBW 300 kHz Sweep 860 ms (1001 pts)|

| MER MODE TRC SCL o | FUNCTION | FUNCTION'WIDTH|  FUNCTIONVALUE

WSG STATUS 3 Input Overload;ADC over range

i MALIGH OFF  |04:11:42 P Mar 27, 2014
Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Display

MSG STATUS €3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Agilent Spectrum Analyzer - Swept SA

Marker 1 24,

16[]00()0[]0{][] GHz

56 INT

Trig: Free Run
Atten: 30 dB

PHO: Fast ()
IFGain:Low

Ref Offset 1 dB
__Ref 20

Bm

G e T T N '-“,_1M’\!I”ﬂM‘LJ“—‘_ﬂ.ﬁw:-ﬂ—dJFJ‘M—WJ!H“JM.““*’JN*W.'

24160 GHz | (A) 53.601 dBm

1

DA Al ALt By

#VBW 300 kHz

FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE

Agilent Spectrum Analyzer - Swept SA
] A 0 =

Ava Type: LogH : Peak Search
Trig: Free Run AvglHold: 691100

PHO: Fast 1)
™ Atten: 30 dB

IFGain:Low

Stop 1.0000 GHz}
Sweep 92.7 ms (1001 pts)

FUNCTION VALUE

FUNCTION  FUMCTION WIDTH |

STATUS €3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Agilent Spectrum Analyzer - Swept SA

Display Line -9.25 dBm

ANT

Avg Type- cq F’wr
PHO: Fast Ly ) Trig: Free Run AvglHold: 341100
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
_Ref 20.00 dBm

¢1

I

—

) lL,,.m_.,{ﬂ

Mkr1 2.476 GHz}
10.749 dBm

B e Lo T Y . e

Stop 10.000 GHz|
#VBW 300 kHz Sweep 860 ms (1001 pts)|
FUNCTION | FUNCTION WIDTH | FUNCTIGN VALUE

10.749 dBm

STATUS €23 Input Overload;ADC over range

8-DPSK
2402MHz

gtlent Spectrum Analyzer - Swept SA

Display Line -14.96 dBm

T IFF 0411654 PM Mar 27, 2014

Avg T“)e g TRACE | Display
PNO: Fast ) Trig: Free Run AvglHeld:> 100!100 TYPE
IFGain:Low Atten: 30 dB DET

’_
1

{dn—!WJ-mw- A e e s e b l\ﬂ-wn T et e T L R ,.L__uww

Start 2.31000 GHz
#Res BW 100 kHz

MKkr3 2.402 15

Stop 2.40500 GHz
#VBW 300 KHz Sweep 9.13 ms (1001 pts)|

FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE

STATUS €3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Agilent Spectrum Analyzer - Swept SA

Marker 1 24,

F 56 INT

085000000000 GHz Peak Search
PHO: Fast )
IFGain:Low

Trig: Free Run
Atten: 30 dB

Ref Offset 1 dB
__Ref20.00dBm

¢'I

ST iRy ol . ‘*wﬂ)ﬂl‘.)w.-r,\}w.-H—?J.-“xfu’l‘-’b‘l}-'u','wﬂ."‘"lU‘U‘-"A'l—

#VBW 300 kHz

FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE

24085 GHz | (A) 53.282 dBm

gtlent Spectrum Analyzer - Swept SA

Avg Type: Log Peak Search

Avg|Held: 551100

Trig: Free Run

PNO: Fast ()
™ Atten: 30 dB

IFGain:Low

’ i
MMh'mAbm-MMqumJM.—ALWAWMMMM‘»HHM*“-1\-r-u‘ru-lﬁf'-1-‘-"'\n|r--f-'»-ww &

Stop 1.0000 GHz}
Sweep 92.7 ms (1001 pts)

FUNCTION VALUE

FUNCTION  FUNCTION W

STATUS €3 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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gtlent Spectrum Analyzer - Swept SA

f ANT A\ ALIGH CFF
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run AvglHeld: 25/100

IFGain:Low Atten: 30 dB

|04 15:05 P Mar 27, 2014
: - Display

Display Line -15.29 dBm

; Mkr1 2.404 GHzj
Ref Offset 1 dB 4712 dBm

t&-—-"f‘

g ) PR
' e i L e T o e WO PPN TR AL S A ATV Bty Lot

|
L__ii_

Stop 10.000 GHz}

FUNCTION VALUE

| FUNCTION WIDTH |

FLNCTION

WSG STATUS €3 Input Overload;ADC over range

M

Avg Type: Log

PNO: Fast () Trig: Free Run Avg|Hold: 3100
IFGain:Low Atten: 30 dB

Peak Search

‘1

FEUNRPSSPR N WORPPPTIS| DN COLA 1 NUS R SO SR ) e Bt kit s st sl

Stop 25.000 GHz}
#VBW 300 kHz Sweep 1.43 s (1001 pts)

FUNCTION  FUNCTION W FUNCTION VALUE

24 460 GHz|(A) 63.121 dBm

MSG STATUS ) Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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gtlent Spectrum Analyzer - Swept SA

Marker 1 99.840000000 MHz -

Avg Twe og-Pwr ¥ Peak Search
PNO: Fast ) Trig: Free Run AvglHeld: 33/100 E
IFGain:Low Atten: 30 dB

. Mkr1 99.84 MHzj
Ref Offset 1 dB ; 1?" LIBm

‘1

-

T M e b e ot Ay, e o S Bt e ot Mg Bl B i 2 R e

Stop 1.0000 GHz}
Sweep 92.7 ms (1001 pts)

FUNCTIDH FLI’.ETIDFI WIDTH |

FUNCTION VALUE

M
Avg Type:

g
PHO: Fast Ly Trig: Free Run AvglHold: 341100

IFGain:Low Atten: 30 dB

St b oot DL b e et by P s A

Stop 10.000 GHz|
Sweep 860 ms (1001 pts)
FUNCTION | FUNCTIONWIDTH,  FUNCTIONVALUE

STATUS 2 Input Overload;ADC over range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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2480MHz

Agilent Spectrum Analyzer - Swept SA

) F O . [x SENSENT M\ ALIGN OFF [04:21:18 PM Mar 27, 2014 i

Display Line -11.57 dBm ) Avg Type: Log-Pwr I splay
PNO: Wide Ty Trig: Free Run Avg|Hold:>100/100 E
IFGain:Low Atten: 30 dB

MKr3 2.479 871 GHzIi kil

Ref Offset 1 dB
Ref 20.00 dBm ] ] ] 8.426 dBm

-

Graticule
Off

|E’

. —Jﬂ'.--_\\.\-rf-.‘\-.ﬂ-'b—-\.‘-ﬁ"j' l'"f‘h"""""“w' | Display Line
-11.57 dBm

Sweep 3.20 ms (1001 pts)

| MKF MODE TRC SCL ) | FUNCTION | FUNCTIONWIDTH|  FUNCTIONVALUE

WG STATUS g Align Now, All required

A\ ALIGN OFF |04:20:21 PM Mar 27, 2014
Avg Type: Log  trecet TR Peak Search
PHO: Fast L, 11ig:Free Run Avg|Held: 3100
IFGain:Low Atten: 30 dB

NextPeak

Next Pk Right

Next Pk Left
1

v ’ x - - hy i
[P B Y 1 TP VST Jr T AT msha,_tmﬂ-w—m_.s.w ia\-.-n-gn Sl

Marker Delta

Stop 25.000 GHz|

Sweep 1.43 s (1001 pts) —ien

FUNCTIDN | FUNCTION WIDTH | FUNCTION VALLE

24130 GHz|(A) 53 259 d8m| [ ]

Mkr—RefLvl

More
10of2

MSG STATUS ) Align Now, All required
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Agilent Spectrum Analyzer - Swept SA

( [: TRRY L ENSEINT A\ ALIGN CFF

Marker 1 99.840000000 MHz Avg Type: Log-Pwr gkl
PNO: Fast ) Trig: Free Run Avg|Hold: 46100 E ol

IFGain:Low Atten: 30 dB

Next Peak
Ref Offset 1 dB

| I

Next Pk Right

Next Pk Left

1

LRI N Iy e PO s TR P UPR TR R U SR AR CRA L SR A T S et S

Marker Delta

Stop 1.0000 GHz}
Sweep 92.7 ms (1001 pts)

FIJNETIIIH FU’.ETIDI‘I WIDTH| FLIHETICI HVALLE

Mkr—CF

Mkr—RefLvl

More
10f2

Ma Ff 04:15;41 PM Mar 27, 2014
Avg Type: Log TRACE | Display

PHO: Fast Ly Trig: Free Run Avg|Hold: 311100 TYPE
IFGain:Low Atten: 30 dB

Annotation»

Title»
[
Graticule

on off

,--,---!‘J-I'J JJ'-\,--“"*—w_.M L

e Ay Wi artWMh s e o A A A Disp 1| ay '&g'e
-11.8. m

Stop 10.000 GHz|
Sweep 860 ms (1001 pts)
| FUNCTION WIDTH | !

FLNCTION FUNETIZN VALUE

WG STATUE €33 Input Overload,ADC over range

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Hopping on
GFSK

Agilent Spectrum Analyzer - Swept SA
RF 504 LG M\ ALIGN OFF |04113:56 PM Mar 27, 2014 Disnl
-10.88 dBm Avg Type: Log-Pw ] splay
PNO: Fast (y) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Display Line

kr3 2 410 8
Ref Offset 1 dB Mkr3 2.410 80

_Ref 20.00 dBm_

Display Line
-10.88 dBm

Sweep 10.1 ms (1001 pts)|

FUNCTION | FUNCTIONWIDTH|  FUNCTION VALUE

Agilent Spectrum Analyzer - Swept SA
T RE 50 T Mol ]
Display Line ) Avg Type: Log-Pwr
PHO: Wide (! Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr3

DisplayLine
-9.16 dBm

Stop 2.51000 GHz
#VBW 300 kHz Sweep 3.87 ms (1001 pts)

FUNCTION | FUNCTION'WIDTH|  FUNCTIONVALLE

2483500 GHz |(A) £3.472 dBm
_2500 000 G|
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8 DPSK

Agilent Spectrum Analyzer - Swept SA
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6. CARRIER FREQUENCY SEPARATION TEST
6.1.Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer Agilent N9030A |MY51380221| Oct.31, 13 1Year

6.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than 125 mW.

6.3.Test Results.

EUT: Portable Bluetooth Speaker
M/N: Mira
Test date: 2014-03-28 Pressure: 101.5£1.0 kpa Humidity: 50.8%3.0%
Tested by: Leo-Li Test site: RF Site Temperature: 22.610.6°C
Test Mode Channel separation Conclusion
8-DPSK 1.0MHz PASS
GFSK 1.0MHz PASS
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Agilent Spectrum Analyzer - Swept SA
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7. 20 DB BANDWIDTH TEST
7.1.Test Equipment
Item| Equipment | Manufacturer| Model No. Serial No. | Last Cal. |Cal. Interval
1. | Spectrum Agilent E4446A US44300459 [May.08, 13| 1 Year
7.2.Limit

7.3.

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in §§ 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

Test Results

EUT: Portable Bluetooth Speaker

M/N: Mira

Test date: 2014-03-28

Pressure: 101.6%1.0 kpa Humidity: 52.613.0%

Tested by: Leo-Li

Test site: RF Site

Temperature : 22.510.6°C

Cable loss: 1 dB
CH 20dB bandwidth Limit
Test Mode ( MHz) (KHz) (KHz)
2402 926.7 N/A
GFSK 2441 882.0 N/A
2480 886.7 N/A
2402 1211 N/A
&-DPSK 2441 1214 N/A
2480 1216 N/A
Conclusion : PASS
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: 2402MHz

Agilent Spectrum Analyzer - Occupied BW
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Test Frequency: 2480MHz
Agilent Spectrum Analyzer - Occupied BW
- 1 T
Center Freq

& I SENGE:INT [ & F 0315541 P Mar 27, 2014
2.480000000 GHz Radio Std: None Trace/Detector
Avg|Hold:>10/10
Radio Device: BTS

Center 2.48 GHz
lsRes BW 30 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 18.1 dBm
834.13 kHz

Transmit Freq Error -1.813 kHz OBW Power 99.00 %
x dB Bandwidth 886.7 kHz x dB -20.00 dB

STATUS €29 Align Now, All required

8-DPSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Occupied BW
- T T

F D ALIGN CFF 000102 P Mar 27, 2014
Center Freq
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STATUS €29 Align Now, All required
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Test Frequency: 2441MHz
Agilent Spectrum Analyzer - Occupied BW
Center Freq

a3t SENSE:INT L& F [04:00:14 P bar 27, 2014
2.441000000 GHz Radio 5td: None
L Avg|Hold>10/M0
Radio Device: BTS
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l
|
|
I
|

Center 2.441 GHz
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Occupied Bandwidth Total Power 14.8 dBm
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Transmit Freq Error 5.572 kHz OBW Power 99.00 %
x dB Bandwidth 1.214 MHz x dB -20.00 dB

STATUS €29 Align Now, All required

: 2480MHz
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T e
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STATUS €23 Align Now, All required
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8. NUMBER OF HOPPING FREQUENCY TEST

8.1.Test Equipment

Item Equipment Manufacturer| Model No. Serial No. Last Cal. |Cal. Interval
1 Spectrum Agilent E4446A US44300459 | May.08, 13 1 Year

8.2.Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3.Test Results

EUT: Portable Bluetooth Speaker
M/N: Mira
Test date: 2014-03-28 Pressure: 101.6%1.0 kpa Humidity: 52.6%3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 22.510.6°C
Test Mode Number of channel Limit Conclusion
8-DPSK 79 >=15 PASS
GFSK 79 >=15 PASS
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Agilent Spectrum Analyzer - Swept SA

f . T Mo CIFF :04:40:5-5-%[432_?,20}5
Marker 2 2.480000000000 GHz Avg Type: Log-Pwr TRACE]

o wiae C Trig: Line AvglHold>100/100 e
IFGain:Low Atten: 30 dB Select Marker
TR T Y >
Rt Offest 1 dB MKr2 2.480 000 0 GHz 2
__Ref2000dBm  1.458 dBm|IE——
i jl" [". ] f {‘l I"-l Normal
'*“"‘”""'J“'f" —
Deilta
I
Fixed
S wee— |
Stop 2.48350 GHz
#VBW 100 KHz #Sweep 5.00 ms (1001 pts) |
ViR WODE T G 4 T AN | PO FRCTONIRIE
| |
Properties»
More
1o0f2
WSG STATUS 9 Align Now, All required

M 2L 1GH OFF 040002 PM Mar 27, 2014

Avg Type: Log-Pwr TRACE |
PNO: Fast Lp Trig: Line Avg|Hold:>100/100 TYPE
IFGain:Low Atten: 30 dB Select Trace
e e - : e >
— Mkr2 2.441 000 GHz 1
__Ref20.00dBm _ _ T.167 dBm] —
[ M'H'"'- 1I|r. | \F 2 Clear Write
| | | | [ [
A " I
Trace Average
|
Max Hold
I
Stop 2. 44100 GHz
#Sweep 5.00 ms (1001 pts) MRl
| MKR MODE' TRC| 5L % | FUNCTIDN | FUNCTION'WIDTH|  FUNCTIONYALLE
|
View/Blank
Trace On
More
10f3
WSG STATUS 9 Align Now, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101




®
AUDI X AUDIX Technology (Shenzhen) Co., Ltd.

FCCID:Z7RBMRA page 9-1

9. DWELL TIME

9.1.Test Equipment

Item Equipment Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 Spectrum Agilent E4446A US44300459 | May.08, 13| 1 Year
9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Results

EUT: Portable Bluetooth Speaker

M/N: Mira

Test date: 2014-03-28 Pressure: 101.6%£1.0 kpa Humidity: 52.613.0%

Tested by: Leo-Li Test site: RF Site Temperature : 22.510.6°C

Mode dwell time Limit Conclusion
DH1 |52hops/5s*0.4*79chanels*0.451ms =148.21ms <400ms PASS
GFSK | DH3 |25hops/5s*0.4*79chanels*1.716ms =271.128ms <400ms PASS

DHS5 |17hops/5s*0.4*79chanels*2.965ms =318.56ms <400ms PASS
DHI1 [53hops/5s*0.4*79chanels*0.460ms =154.08ms <400ms PASS

8-DPSK | DH3 [26hops/5s*0.4*79chanels*1.707ms =280.49ms <400ms PASS
DHS5 |17hops/5s*0.4*79chanels*2.975ms=319.634ms <400ms PASS

Note: All the lower levels were signal from receiver’s, and should not considered
in here.
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Test Mode: GFSK
DH 1

Agilent Spectrum Analyzer - Swept SA
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DH 3

Agilent Spectrum Analyzer - Swept SA
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DH 5
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Test Mode: 8-DPSK
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DH 3

Agilent Spectruim Analyzer - Swept SA
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DH 5

Agilent Spectrum Analyzer - Swept SA
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10.MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment
Item| Equipment [Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1. | Power meter HP 436A 2016A07891 | May.08, 13 1Year
2. | Power sensor Agilent 8482B  |[MY41090514| Nov.23, 13 1Year

10.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5
MHz band: 0.125 watts.

10.3.Test Procedure

Connected the EUT’s antenna port to Power Sensor, and use power meter to test peak
output power Directly.

10.4.Test Results

EUT: Portable Bluetooth Speaker
M/N: Mira
Test date: 2014-03-28

Tested by: Leo-Li

Pressure: 101.5£1.0 kpa Humidity: 52.8+1.0%

Temperature:22.611.0 'C

Test site: RF site

Cable loss: 1 dB

Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 8.299 30
GFSK 2441 8.274 30
2480 8.812 30
2402 7.442 30
8-DPSK 2441 8.582 30
2480 8.457 30

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101




AUDIX]

FCCID:Z7RBMRA

AUDIX Technology (Shenzhen) Co., Ltd.

page

11-1

11.BAND EDGE COMPLIANCE TEST

11.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 13 1 Year
2. Amp HP 8449B 3008 A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4877 | May.08, 13 1Year
4 HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year
11.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.

11.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Data: 5 File: G:'2014 Report' B'Braven'ACS1400251.EMG6 (68)
Level (dBuWim) Date: 2014-03-29
120
4
FCC PART 15C PE&M
s
60 \&
FCC PART 15L i}
1 LGHB
WWMWIWMMEW
0 2310 2329, 2348. 2367. 2386. 2405
Frequency {(MHz)
3ite no. : 3m Chawber Data no. HE-Y
Lis. / Ant. To3m 2013 3115 (4580) Aknt. pol. HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. 24*%C/5R% Engineer Leo-Li
EUT Portable Bluetooth Speaker
Power Rating DC 5V From PC Input AC 120V/60H=
Test HMode GFSK Z402MH=z Tx
M/N Mira
Ant. Cahle LMP Ewmission
i fu] Freq Factor Loss factor Feading Lewel Limits Margin Rewark
[MH=) {dB/m) (dE] [dE) [dEuv) (ABuV/m) [ABuV/m) [dE)
1 2354.850 28.08 5.73 35.70 47,50 45.61 74.00 28.39 Peak
Z 2390.000 28.186 5.78 35.70 44,73 4z .97 74.00 31.03 Peak
3 2400.000 28.18 5.80 35.70 5E5.04 53.32 74.00 Z0.68 Peak
4  2402.1850 28.18 5.80 35.70 94,94 93.22 74.00 -19.22 Peak

Remarks: 1.
—iwmp Factor

Ewmission Lewvel= Antenna Factor + Cable Loss + Reading

2. The emwmission lewvels that are 20dE below the official

limit are not reported.
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Data: 6 File: G:'2014 Report' B'Braven'ACS1400251.EMG6 (68)
120 Level (dBuvm) Date: 2014-03-29
|
FCC PART 15C PERM
60
FCC PART 1 il
! o—
T ST S Sy S [, MY ) S N PO R Y S SRR S A I PR v
0 2310 2329, 2348. 2367. 2386. 2405
Frequency {(MHz)
3ite no. 3m Chather Data no. HE Y
Dis. / Ant. 3 2013 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. Z24*%C/5R% Engineer : Leo-Li
EUT Portable EBluetooth Speaker
Power Bating DC 5V From PC Input AC 120V/60HE
Test Mode GFRK Z402MH=z Tx
jufan) Hira
Ant. Cable LHF Emission
Mo Freq Factor Loss factor Feading Level Limits Margin Remark
[MHz) (dB/m) [dE) (dE) [dEuV) (dBuV/m) (dBuV/m) [dE)
1 2330.4Z25 z8.03 5.70 35.70 47,10 45.13 74 .00 28.87 Peak
Z 2390.000 z8.18 5.78 35.70 45,25 43 .49 74 .00 30.51 Peak
3 2400.000 z8.18 5.80 35.70 E2.75 51.03 74 .00 22.97 Peak
4  2402.150 z8.18 5.80 35.70 9z2.06 90.34 74.00 -16.34 Peak

Remarks: 1.

Emission Lewel= Antenhas Factor + Cable Loss + Reading

—hmp Factor

The emission lewvels that are Z0dBE bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 15 File: G:2014 Report'B'Braven'ACS1400251.EMG6 (68)
120 Level (dBuv/m) Date: 2014-03-29
1
FCC PART 15C PEAK
60
FCC PART 15C A
WWMWMMMWNWVF
IR P EY TR T SO P S ST e
0 2477 2483.6 2490.2 2496.8 2503.4 2510
Frequency {(MHz)
3ite no. 3m Chather Data no. r 15
Dis. / Ant. 3 2013 3115 (4580) int. pol. @ HORTZONTAL
Liwmit FCC PART 15C PELE
Env. / Ins. Z24*%C/5R% Engineer : Leo-Li
EUT : Portabhle Eluetooth 3peaker
Power Rating : DC 5W From PC Input AC 120V/60H=
Test HMode GF3K Z4830MH=z Tx
M/M Mira
Ant. Cable LHF Emiszion
Mo. Fredq. Factor Loss factor Feading Lewvel Limits Margin Remwark
[MH=z) B/ m) [dE) [dE) [AEuV) (ABuV/m) (dBuWV m) [dE)
2479.871 28.36 5.91 35.70 95.74 97.51 74,00 -Z3.31 Peak
Z  2483.500 28.36 5.89:2 35.70 45.74 47 .52 74,00 Z6.65 Peak
3 2500.000 25.40 5.94 35.70 45.07 43.71 74,00 30.29 Peak

Emwission Level= Antenna Factor + Cable Loss + Reading
=hmp Factor

The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 16

Level (dBuffm)

120

File: G:'2014 Report'B'Braven'ACS1400251.EMG (68)
Date: 2014-03-29

FCC PART 15C PEAK

| -6uB
60 K \ FCC PART 15C AV
o \, -61B

wwiJVMWUwﬁﬂM%wHUm4wMﬂWwWHmmuM4mﬂhﬂﬁkmwﬂvwmﬁmﬂﬁwﬂw#%%d&w

24¥7

3ite no.
Dis. / Ant.
Limit
Envwv.
EUT

/ In=.

Power Rating :

Test HMode
M/M

Fredq.
[MH=)

Z479.904
Z  2483.500
3 Z2500.000

Rewarks: 1.

2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)

Jm Chawber Data no. 16

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PEAE

24*C/56% Engineer Leo-Li

Fortable Blustooth Speaker

DC 5V From PC Input AC 120V/60H=z

GF3K Z480MHz Tx

Hira
Ant. Cable LHF Emiszion
Factor Loss factor Feading Lewel Limits Margin Rewark
{dB/m) (dE] [dE) [dEuv) (ABuV/m) [ABuV/m) [dE)
28.36 5.91 35.70 91.99 a0. 56 74.00 -16.56 Peak
28.36 5.92 35.70 45,39 43 .97 74.00 30.03 Peak
28 .40 5.94 35.70 44,75 43 .39 74,00 30.61 Peak

Etnission Level= Antenna Factor + Cable Loss + Reading
=lmp Factor

The emission lewels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 21 File: G:2014 Report B'Braven'ACS1400251.EM6 (68)
1 26ve! (dBuVim) Date: 2014-03-29
3
FCC PART 15C PQ«
60 FCC PART 15C |

S = ===

2310

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Test HMode
N/

Mo, Fredq.
[MHz)
2390.000

Z  2400.,000
3 2401.365

Remarks: 1.

2329. 2348. 2367, 2386. 2405
Frequency (MHz)

3m Chattbher Data no. 21

3m 2013 3115 (4580) Ant. pol. : VERTICAL

FCC PART 15C PEAE

24*%C/5R% Engineer : Leo-Li

Portable EBluetooth Speaker

DC 5% From PC Input AC 120V/60HE

5-DP3K Z2402ZMH=z Tx

Hira
Ant. Cable LHF Emission
Factor Loss factor Feading Level Limits Margin Remark
(dB/m) 1dE) (dE) [dEuv) (dBuV/m) (dBuV/m) 1dE)
28.1¢6 5.78 35.70 44 53 43 .07 74.00 30.93 Peak
28.158 5.80 35.70 55.58 54,16 74,00 19.84 Peak
28.158 5.80 35.70 85.74 g7.0z2 74.00 -13.02 Peak

Ewmission Lewvel= Antenna Factor + Cable Loss + Reading
—lwp Factor

The emission lewels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101




AUDIX )

FCCID:Z7RBMRA

AUDIX Technology (Shenzhen) Co., Ltd.

page 11-7

Data: 22 File: G:2014 Report B'Braven ACS1400251.EM6 (68)
1 26ve! (dBuVim) Date: 2014-03-29
3
FCC PART 15C PQ«
60

FCC PART 15C &

S P SN RN NS

0 2310 2329, 2348. 2367. 2386. 2405
Frequency {(MHz)
3ite no. 3m Chather Data no. HEA
Dis. / Ant. 3 2013 3115 (4580) int. pol. HORTZONTAL
Liwmit FCC PART 15C PELE
Env. / Ins. Z24*%C/5R% Engineer Leo-Li
EUT Portable EBluetooth Speaker
Power Rating DC 5% From PC Input AC 120V/60HE
Test HMode S5-DP3K Z402ZMH=z Tx
M/M Mira
Ant. Cable LHF Emiszion

Fredq. Factor Loss factor Feading Lewvel Limits Margin Remwark

[MH=z) B/ m) (dE) [dE) [AEuV) (ABuV/m) (dBuWV m) [dE)
Z3590.000 28.16 5.75 35.70 44 .01 4z .25 74,00 31.75 Peak
Z400.,000 28.15 5.80 35.70 57,9 S56.05 74,00 17.95 Peak
Z2401.865 28.15 5.80 35.70 S0.40 §5.65 74,00 -14.65 Peak
Femarks Emwission Level= Antenna Factor + Cable Loss + Reading

=hmp Factor
The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 31 File: G:'2014 Report'B'Braven'ACS1400251.EMG6 (68)
Level (dBuvm) Date: 2014-03-29
120
1
FCC PART 15C PEAK
60
FCC PART 15C iy
N\WWWMWWS
R, EUSE T S G FRRT Y P PUR
0 2477 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
3itce no. 3m Chather Data no. 31
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAE
Env. / Ins. Z24%C/B6% Engineer Leo-Li
EUT : Portable Eluetooth 3peaker
Power Rating : DC 5V From PC Input AC 120V/60HE
Test Mode S-DP3K Z2450MH=z Tx
N/ Hira
Ant. Cable LHF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MHz) {dB/m) [dE) (dE) [dEuV) (ABuV/m) (dBuV/m) [dE)
Z479,904 28.36 .91 35.70 95.71 04,25 74,00 -20.28 Peak
Z 24833.500 28.36 5.92 35.70 47,42 46,00 74,00 Z28.00 Peak
3 2500,000 28.40 5.94 35.70 45,33 43 .97 74,00 30.03 Peak

Emwission Level= Antenna Factor + Cable Loss + Reading
=hmp Factor

The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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Data: 32

Level (dBuffm)
120

File: G:'2014 Report'B'Braven'ACS1400251.EMG (68)
Date: 2014-03-29

=

i

FCC PART 15C PEAK

G0

FCC PART 15C &V

S ————

2477 2483.6 2490.2 2496.8 25034 2510
Frequency (MHz)
3ite no. 3m Chattbher Data no. 3z
Dis. / Ant. 3m 2013 3115 (4580) int. pol. : VERTICAL
Limit FCZ PART 15C PELE
Env. / In=. 24*C/56% Engineer Leo-Li
EUT : Portable Blusetooth 3Speaker
Power Rating : DC 5V From PC Input AC 120V/60H=
Test HMode S5-DP3K Z450MH=z Tx
M/ Mira
Ant. Cahle LMP Ewmission
i fu] Fredq. Factor Loss factor Feading Lewel Limits Margin Rewark
[MH=) {dB/m) (dE] [dE) [ABuW) (ABuV/m) [ABuV/m) [dB)
1 2479.904 28.36 .91 35.70 80.58 85.12 74.00 -14.12 Peak
2 24833.500 28.36 5.9z 35.70 45.54 44 .12 74.00 29.88 Peak
3 2500.000 28.40 5.94 35.70 44 .50 43.14 74,00 30.86 Peak
Femarks: 1. Ewission Lewvel= Antenha Factor + Cable Loss + Reading
=lmp Factor
Z. The emission lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14101
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12.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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